SPARE PARTS CATALOGUE
: HUSQVARNA HH 2120B

Spare Parts List



SPARE PARTS LIST



HH 2120B
CYLINDER HEAD ASSY




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 509349135 CYLINDER COVER CYLINDER HEAD COVERKIT 1
2 300000002 DUMMY PART GB/T 16674 1:M61=14 1
CYLINDER HEAD COVER
3 509349162 GASKET e 1
4 599349140 CYLINDER HEAD KIT 1
5 900000002 DUMMY PART GB/T 16674 1M61=14 1
6 509349167 GASKET CYLINDER HEAD GASKET 1
, — E%CATION PIN-MULTPACK:
8 590844201 SPARK PLUG HQT-7 1
9 599349249 VALVEKIT 1
10 599349247 VALVEKIT ROCKER ARM KIT 1
1 529458501 PLATE PUSHROD GUDEPLATE 1
12 599349215 PUSHROD PUSH ROD SET 1
T040: M8 =34 -
13 599349231 STUD e 1
T040: M6 =113~
14 599349230 STUD e 1
15 599349145 DEFLECTOR AR DEFLECTOR KIT 1
16 900000002 DUMMY PART GB/T 16674 1:M6L=14 1
7 599349192 MUFFLER 1
18 599349168 GASKET AUAAERERS Y - 1

MULTIPACK: 10

19 599349195 NUT GB/T6170:M8 1



HH 2120B
PISTON & CRANKSHAFT




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349208 PISTON RING SET 1
2 599349204 PISTON ASSY 1
3 599349115 CONNECTING ROD 1
4 599349132 CRANKSHAFT 1
6 599349189 KEY MULTIPACK: 10 1
7 599349101 CAMSHAFT KIT 1
8 1

599349090 BALL BEARING



HH 2120B
CARBURETTOR & AIR FILTER




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349176 GASKETKIT CARBURETTOR GASKETKIT 1

2 599349107 CARBURETTOR 1

3 599349084 ARFILTER ASSY 1

4 599349346  NUT GB/T6177.1:M6 1
TO40:M6L=113 -

5 599349230 STUD MULTIPACK: 2 1

6

529878501 REPAIRKIT CARBURETTOR REPAIR KIT 1



FLYWHEEL & IGNITION MODULE

HH 2120B

D




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 598684558 SEAL OlL SEAL 1
2 599349151 FLYWHEEL 1
3 599349187 IMPELLER 1
4 599349194 NUT T040: M14x15 1
5 599349227 STARTER ASSY 1
6 599349228 STARTER HANDLE ASSY 1
7 900000002 DUMMY PART GB/T 16674.1: M6 L=20 1
8 900000002 DUMMY PART GB/T 16674.1: M6 L=20 1
9 599349236 SWITCH STOP SWITCH 1
10 599349342 BOLT GB/T 16674.1:M6 L=10 1
11 599349183 IGNITION COIL 1
12 599349094 BOLT GB/T 16674.1:M6 L=25 1
13 599349211 PLATE SIDE PLATE 1
14 900000002  DUMMY PART GB/T 16674.1: M6 L=20 1



HH 2120B
GOVERNOR

E




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349125 CRANKCASE 1
2 598684558 SEAL OlL SEAL 1
3 599349196 OILPLUG 1
6 599349242 THROTTLE HANDLE 1
7 599349342 BOLT GB/T 16674.1:M6 L=10 1
8 599349243 ROD THROTTLE ROD 1



F HH 2120B
CRANKCASE COVER




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349118 COVERKIT CRANKCASE COVER 1
2 598684558 SEAL OlL SEAL 1
3 900000002  DUMMY PART GB/T 16674.1:M8 L=32 1
4 599349147 DIPSTICK 1
5 599349164 GASKET CRANKCASE COVER GASKET 1
6 900000002 DUMMY PART GB/T 16674.1:M8 L=32 1
7 599349090 BALL BEARING 1



HH 2120B
FUEL TANK

G




REF. PART NO. DESCRIPTION REMARK QTY. KIT
599349161 FUEL TANK ASSY 1

599349154 FUEL CAP

599349343 BOLT GB/T 16674.1:M6 L=28

599349352 TUBE

O[O BN |+—

1

1

599349346  NUT GB/T6177.1:M6 1
1

1

599349357 CLIP HOSE CLIP - MULTIPACK: 20



